2009 Kenora Water System

Summary Report

January 1% 2009 — December 31* 2009

Prepared by Warren Ortlieb



Index

- General Requirements of the SDWA

- System Approvals
- Certificate of Approval
- Permit to Take Water

- Non-Compliances
- Quantities, Flows and Comparisons

- Attachments

- Letter to Mr. & Mrs. Glen Larson (Rocky Heights)

- 2009 Annual Report (Part III Form 2 Section 11) Operational Incidents
- 2009 Inspection Rating Report Record

- 2009 — Report Summary



General Requirements of the SDWA

In accordance with the Safe Drinking Water Act, 2002 - O. Reg. 170/03 under
Schedule 22 it is the responsibility of the Water and Sewer Department to provide a
Summary Report of the water system to the Municipal Council no later than March 31 of
cach year after 2003. Under Schedule 22 (22-2) subsection 5 the report shall be prepared
not later than March 31, 2010 shall be deemed to be the period from January 1, 2009 to
December 31, 2009. The report must,

(a) list the requirements of the Act, the regulations, the systems approval and any
order that the system failed to meet at any time during the period covered by the
report and specify the duration of the failure; and

(b) for each failure referred to in clause (a), describe the measures that were taken to
correct the failure.

The report must also include the following information for the purposes of enabling
the owner of the system to assess the capability of the system to meet existing and
planned uses of the system:

(@) A summary of the quantities and flow rates of the water supplied during the
period covered by the report, including monthly average and maximum daily
flows and daily instantaneous peak flow rates.

(b) A comparison of the summary referred to in paragraph (a) to the rated capacity
and flow rates approved in the systems approval.



Systems Approvals

» CofA
» Permit to Take Water



Ontario

DWS Certificate of Approval




Ministry of the Environment
t’k— Ontaflﬁ Ministére de PEnvironnement

AMENDED CERTIFICATE OF AFPROVAL
MUNICIPAL DRINKING WATER SYSTEMS
NUMBER 4334-7UGP47

Issue Date: August 28, 2009

The Corporation of the City of Kenora
1 Main Street South

Kenora, Ontario

PON 3X2

Site Location: Kenora Regional Water Treatment Plant

1.1

9 Seventh St S
Kenora City, District of Kenora
PON 1P3

Pursuant to the Safe Drinking Water Act, 2002, §.0. 2002, c. 32, and the regulations made
thereunder and subject to the limitations thereof, this approval is issued under Part V of the
Safe Drinking Water Act, 2002, 5.0. 2002, ¢. 32 to:

The Corporation of the City of Kenora
1 Main Street South
Kenora, Ontario

PN 3X2

PART 1 - DRINKING-WATER SYSTEM DESCRIPTION

for a drinking-water system serving Kenora, Keewatin and Jaffray Melick Township, rated as set
out in Part 4 consisting of the following:

Existing Water Works

(as per the Engineer’s Report entitled "Waterworks Kenora Water Treatment Plant as prepared
by RAL Engineering Ltd. dated January 2001, Applications of Approval dated August 16, 2002
and March 3, 2004)

Intake Facility
Located 270m into the Lake of the Woods with a 900mm pipe connection to the Low Lift Pumping

Station;

Low Lift Pumping Station
Consisting of a wet well equipped with two inlet screens, three vertical turbine pumps each rated at 152
L/s and a venturi meter;

Page 1 - NUMBER 4334-7UGP47



s N

Plant Building [NAD 27 Zone 15 392645.00 E 5512492.00 N]
Housing the following:

Mixing Chamber
- equipped with a high speed blender followed by an in-line rapid mixer;

Flocculator/ Clarifier
- two upflow solids contact clarifiers each measuring 11.5 m x 16.8 m x 6.25 m side water

depth at a total rated capacity of 27, 600 m3/ d;

Filtration Units
- four dual media [anthracite/ sand)] filters with air scour backwash;

Clearwell

3 .
- a 2275 m wet well with a common baffled mixing chamber and two contact tanks each
with four (4) flow governing baffles;

High Lift Pumping Station
- equipped with three pumps each capable of delivering 150 L/s at 120 m Total Dynamic
Head and a venturi meter on the discharge main into the distribution system;

- two (2) static in-line mixers in high lift header;

Chlorination

- a primary disinfection system consisting of four (4) gas chlorinators with vacuum
regulators, two (2) gas chlorinators (pre and standby) each rated 226.7 kg/d and two (2)
gas chlorinators (post and trim) each rated at 90.7 kg/d;

- a secondary disinfection system consisting of three (3) 6,800 L ammonijum sulfate
solution tanks, one (1) 500 L day tank, two (2) chemical transfer pumps (one duty, one
standby) each rated 60 L/min and two (2) chemical metering pumps (one duty, one
standby) each rated 4.4 L/hr, with chemical feed line connected to the high lift pump
common discharge header;

- five (5) online chlorine analyzers to monitor free and total chlorine, with alarm and
recorder;

Chemical Feed Systems

- a primary coagulation [alum or poly-aluminum chloride/ sulfate] feed system consisting
of two (2) 27,000 L solution tanks, two feed pumps each capable of delivering 480 L/hr
along with solution feed lines to the in-line rapid mixer in the Mixing Chamber;

Page 2 - NUMBER 4334-7TUGP47



1.2

2.1

22

- a polyelectrolyte coagulant aide feed system consisting of a mixing unit, two feed pumps
each capable of delivering 830 L/hr along with solution feed lines to the raw water line in
the Mixing Chamber;

- a caustic soda feed system consisting of one (1) 27,000 L tank, one (1) 1,000 L day tank,
one (1) chemical transfer pump capable of 125 L/min. and two (2) chemical feed pumps
each capable of delivering (.35 L/min. along with solution feed line connected to the
high Iift pump common discharge header;

- a sodium silicofluoride feed system consisting of a chemical feeder, a mixing tank and a
feed pump capable of delivering 0.6 L/s;

- spill containment curbs for all process chemicals;

Stand-by Power Facility
- a 400kW diesel engine stand-by power generator set;

Waste Water Treatment Facility

Consisting of a 525 m’ settling/ surge tank, a 37.5 m supernatant well with related sludge pump and

supernatant pumps;

together with all associated piping, electrical and mechanical equipment, ventilation, monitoring,

control, metering, alarm systems, and instrumentation.
all in accordance with the applications and plans and other supporting documents listed in

Schedule "A", and all other Schedules, which are attached to, and form part of this approval,
except as specified in the conditions contained herein,

PART 2 - DEFINITIONS AND INFORMATION

Words and phrases not defined in this approval shall be given the same meaning as those set out

in the Safe Drinking Water Act, 2002 , S.0. 2002, c. 32 and any regulations made in accordance

with that act, unless the context requires otherwise.

In this approval

“adverse effect”, "contaminant”, “impairment” and “natural environment” shall have the same

meanings as in the Environmental Protection Act , R.S.0.1990, ¢. E.19 and the Ontario Water
Resources Act, R.85.0.199(, c. 0.40;

"approval" means this entire approval document, issued in accordance with section 36 of the
SDWA, and includes any schedules to it;

"Director” means a Director appointed pursuant to s. 6 of the SDWA  for the purposes of Part V of

Page 3 - NUMBER 4334-7UGP47



the SDWA ;
"drinking-water system" includes the works set out in Part 1;

"operating authority" and "owner" mean, in addition to the respective meanings given in the Act,
The Corporation of the City of Kenora;

"provincial officer” means a provincial officer appointed pursuant to s. 8 of the SDWA ;

“rated capacity” means the maximum flow rate of water which can be treated when operating the
drinking-water system under design conditions;

"SDWA" means the Safe Drinking Water Act, 2002, S.0. 2002, ¢. 32, as amended.

r
e
PART 3 - GENERAL
é Compliance
; 3.1  The owner and operating authority shall operate the drinking-water system in accordance with
: the SDWA , any applicable regulations made thereunder, and this approval.
3.2  Despite any condition of this approval to the contrary, the owner and operating authority set out
] in Part 2 are jointly and severally liable to comply with all conditions of this approval.

3.3 The owner and operating authority shall ensure that any person authorized to carry out work on
or operate any aspect of the drinking-water system has been informed of the SDWA , all
applicable regulations made in accordance with that act, and this approval and shall take all
reasonable measures to ensure any such person complies with the same.

3.4 A copy of this approval shall be kept in a conspicuous place so that it is available for reference
by all persons responsible for all or part of the operation of the drinking-water system.

Build, etc. in Accordance

3.5  Except as otherwise provided by this approval, the drinking-water system shall be designed,
developed, built, operated and maintained in accordance with Part 1 above and the

£ documentation listed in Schedule “A".
L.
Interpretation
3.6 Where there is a conflict between the provisions of this approval and any other document, the
following hierarchy shall be used to determine the provision that takes precedence:
. ,
i i The SDWA

Page 4 - NUMBER 4334-7UGP47



[r—

1i. a condition imposed in this approval in accordance with s. 38 of the SDWA ;

iii. any regulation made under the SDWA ;

iv. this approval;
V. any application documents listed in Schedule "A" from most recent to earliest; and
VL. all other documents listed in Schedule "A" from most recent to earliest.

3.7  The requirements of this approval are severable. If any requirement of this approval, or the
application of any requirement of this approval to any circumstance, is held invalid or
unenforceable, the application of such requirement to other circumstances and the remainder of
this approval shall not be affected thereby.

3.8  Nothing in this approval shall be read to provide relief from the need for strict compliance with
the Environmental Assessment Act, R.S5.0.1990, c E.18.

Other Legal Obligations
3.9  The issnance of, and compliance with the conditions of, this approval does not:

i. relieve any person of any obligation to comply with any provision of any applicable
statute, regulation or other legal requirement; or

il. limit in any way the authority of the Ministry to require certain steps be taken or fo
require the owner to furnish any further mformation related to compliance with this
approval.

3.10 For greater clarity, nothing in this approval shall be read to provide relief from regulatory
requirements in accordance with section 38 of the SDWA , except as provided in Part 9.

Adverse Effects

3.11 Nothing in this approval shall be read as to permit: i) the discharge of a contaminant into the
natural environment that causes or is likely to cause an adverse effect; or i1) the discharge of any
material of any kind into or in any waters or on any shore or bank thereof or into or in any place
that may impair the quality of the water of any waters.

3.12  All reasonable steps shall be taken to minimize and ameliorate any adverse effect on the natural
environment or impairment of the quality of water of any waters resulting from the operation of
the drinking-water system incloding such accelerated or additional monitoring as may be
necessary to determine the nature and extent of the effect or impairment.

3.13 Fulfillment of one or more conditions imposed by this approval does not eliminate the
requirement to fulfill any other condition of this approval or the requirements of any applicable

Page 5 - NUMBER 4334-7UGP47



statute, regulation, or other legal requirement resulting from any act or omission that causes or is
likely to cause an adverse effect on the natural environment or the impairment of water quality.

Change of Owner

3.14

3.15

The owner or the operating authority, as the case may be, shall notify the Director, in writing, of
any of the following changes within 30 days of the change occurring: